This Research Report is issued under the fixed designation RR: C01-1004. You agree not to reproduce or circulate or quote, in whole or part, this document outside of ASTM International Committee/Society activities, or submit it to any other organization or standards body (whether national, international or other) except with the approval of the Chairman of the Committee having jurisdiction and the written authorization of the President of the Society. If you do not agree to these conditions, please immediately destroy all copies of this document. *Copyright ASTM International, 100 Barr Harbor Drive, West Conshohocken, PA 19428. All rights reserved.*

25 August 1994

Committee C01 on Cement Subcommittee C01.29 on Sulfate Resistance

Research Report C01-1004

Interlaboratory Study to Establish Precision Statements for ASTM C452, Test for Potential Expansion of Portland Cement Mortars Exposed to Sulfate

Technical contact:

Mrs. Katharine Mather U.S. Army Eng'g Waterways Experiment Station Structures Laboratory P.O. Box 631 Vicksburg, MS 39180

> ASTM International 100 Barr Harbor Drive West Conshohocken, PA 19428-2959

Dundee Cement Company



P.O. Box 122 Dundee, Michigan 48131 313/529-2411 Telex 286452

December 26, 1980

Mrs. Katharine Mather Chairman, C01-29 U.S. Army Eng'g Waterways Experiment Station Structures Laboratory P.O. Box 631 Vicksburg, MS 39180

Dear Kay:

Following the Subcommittee's deliberations at the Buena-Vista meeting I have now completed the data analysis for the reaffirmation of Method C-452.

This letter is a continuation of my letter of November 25, 1980 to you with copies distributed to all Subcommittee Members. The attached Table 5 shows the overall expansion averages =, the standard deviations, and the coefficients of vari- A ations for each cement, at the age of 14 days.

By taking an average level of expansion between 0.01% and 0.04% we have the averages for the standard deviation and the coefficient of variation of the nine sulfate resisting cements. The following diagrams 1 and 2 show the plots of the standard deviations and the coefficients of variations versus the average expansions $\frac{1}{X}$, for between and within laboratory results on each of the A cements analysed. From these two diagrams we can take the standard deviation within-laboratory as 0.003% and between laboratory as 0.005%. Or, we can take the coefficient of variation within-laboratory as 12% and between-laboratory as 17%.

Following ASTM C-670 recommended practice for precision measured by the standard deviation, we can write the following statement:

The single operator standard deviation has been found to be: 0.003% for expansions between 0.01% and 0.04%. Therefore, results of two properly conducted tests by the same operator on the same material, should not differ from each other by more than 0.009%. Mrs. Katharine Mather Page 2 December 23, 1980

The multi-laboratory standard deviation has been found to be 0.005% for expansions between 0.01% and 0.04%. Therefore, results of two properly conducted tests on the same material in two different laboratories, whould not differ from each other by more than 0.014%.

I am attaching the report of the Subcommittee meeting also to be distributed to the Members. In the meantime, I am working on the completion of the data analysis from the remaining laboratories and I expect to have finished within one month or less.-

Happy New Year.

Sincerely,

DUNDEE CEMENT COMPANY

Terry Patzias Chief Chemist

TP:pdv

cc: Members: C01-29

